
HASHIMA COMPACT PRESS 

HP-450C/CS 
PARTS LIST 

¥:;. 
4~P HASHIMACO,LTD 

From the library of: Superior Sewing Machine & Supply LLC



. CD i: 1* ~ . 
The who I e body 

(i) *f$Jlt17J ~~- ® 11~& U t: -7' -~B 
Body and cover Electric eauipment and heaier parts 

@ m lh gn ® -"")" ~ r~!H~& t~J \..,.., IJ --r-~n 

Driving parts Belts and cleaner parts 

@ ff. tJ ~D (J) @];fiJ \,. ~6 

Pressure parts Rotary strip-off device 

® !'tfii~iE~~ 
Belt warping prevention 

From the library of: Superior Sewing Machine & Supply LLC



® *1*.&U1JJ~-
d and cover Bo Y 

From the library of: Superior Sewing Machine & Supply LLC



From the library of: Superior Sewing Machine & Supply LLC



3 

4.J±:hftB 
pressure part 

l2 

AI 

51 

10 

From the library of: Superior Sewing Machine & Supply LLC



15 
23 

® 'I~& E I ect · . rJ t - 1' - llll 
rl C eqU I pment and h a eater oarts 

® 
B 

From the library of: Superior Sewing Machine & Supply LLC



11 

so 
51 -o 

)~ 
51 

@ /{ Jv ~ B M~& '{}/\A-/ ' I t s and c 1 1 ? ') - :J· - .ntz eane r par t s "'" 

65 

52 

From the library of: Superior Sewing Machine & Supply LLC



.. . . ' .. . . .. - .. -.. 
7 . @] 'iiI \ Jr 
Rotary strip off device 

s 

, . 
. 

. J 

From the library of: Superior Sewing Machine & Supply LLC



B.!:t~T~~ $ ention 
Belt warping prev 

ao 

77 

24 

From the library of: Superior Sewing Machine & Supply LLC



HP-450C PARTS LIST 

® *1*&Lt7JJ\-
Body and cover 

Jltfj.iS- J\-'Y~% $~~ Parts Name i~~ 
Ref No. Parts No. Q'ty 

1 45002001 * f*;IJJ \-(A) Body cover 1 

2 45002002 IT~tli Adiabatic plate 1 

3 45002003 *f*:t.u\- (1\;?-.Jt.-iftll) Body cover (Panel side) 1 
4 45002004 lr~*-1:t.J7- (A) Adiabatic collar (A) 2 
5 45002005 IJT~*t:t.J7- (B) Adiabatic collar(B) 2 
6 45002006 -If.{ 1-='-T-:1 JI.-(A) Side table (A) 1 

7 45002007 ~/J;IJJ\- Rear cover 1 
8 45002008 tfffi1J7v-k.C..t.> Left frame(Upper) 1 

9 45002009 tfffirJ?v-k.(l') Left frame(lower) 1 
10 45002010 7v-k.A~--I:t- Frame spacer 1 
11 45002011 tfffi'17v-k.1m5~.A-T- Left frame support stay 1 
12 45002012 ~ii'l7v-k. Ri11:ht frame 1 

13 45002013 litr /5? v - k.ll:. db Front Frame support 1 
14 45002014 ~~ 1.17 v - k.ll:. db Rear frame support 1 
15 45002015 ilitr-T-:1 Jl.- (B) Front Frame support(B) 1 
16 45002016 
17 45002017 litr-T-:1 J[.,lWJ Front table lei!: 1 

18 45002018 litr-T-:1 JI.-.A-7-(L) Front table stary(L) 1 
19 45002019 IM7--:1Jt.-.A7"-(R) Front table stav(R) 1 
20 45002020 [litr-T-:1 JI.-~"V7t-- (A) Front table shaft(A) 1 
21 45002021 -T-:1 Jt.-.At--•;.tl \-(D) Table stopper (D) 1 
22 45002022 /{- .A Base 1 

23 45002023 

24 45002024 7 v-.kll:.;tlft:a Frame stopper stav 1 

25 45002025 IWm-El' Exclusive use stand 1 
26 45002026 -tt7.l*JI.-t-- Stud bolt M5X65 2 
27 45002027 

28 45002028 1\1li*J[.,f-. Hex bolt M6X15 6 
29 45002029 I \;(' ... J!Jti Sprinl!: washer M6 6 
30 45002030 =¥~1i Plain washer M6 6 
31 45002031 1\~*Jl.-t-- ~ . ' Hex bolt M6X50 3 
32 45002032 J\;?-.}!Jti Sprinl!: washer M6 7 

33 45002033 :!¥~lt Plain washer M6 7 

34 45002034 1\~*J[.,f-. Hex bolt M8X20 1 

35 45002035 ''*~lt Spring washer M8 1 

36 45002036 =¥~1i Plain washer M8 1 

37 45002037 fJ"'l'*:; Pan screw M4X1 0 4 

From the library of: Superior Sewing Machine & Supply LLC



38 45002038 ''*If~ Sprin£ washer M4 4 

39 45002039 !J!.Jf~ Plain washer M4 4 

40 450C2040 ~1lPi~JIA .. Hex bolt M8X20 2 

41 450C2041 ''*lf31i Spring washer M8 2 

42 450C2042 !JL~ti Plain washer M8 2 
43 450C2043 1--7 .7JJ'* 'S/ Truss screw M5X15 1 
44 450C2044 '~iFJ~I-- Butterfly bolt M6 1 
45 450C2045 
46 450C2046 
47 450C2047 T~'l'.t .. 'S/ Pan screw M5X15 2 
48 45002048 ''*~ti Sprin£ washer MS 2 
49 450C2049 !J!.Jiti Plain washer M5 2 

50 45002050 ~tlJiFJ~I-- Hex bolt M8X20 2 
51 450C2051 ''*liti Sprin£ washer M8 2 
52 450C2052 I!JZJitr Plain washer M8 2 
53 450C2053 ~ tlJ -;-';I 1-- Hex nut M6 4 
54 450C2054 ''*If~ Sorinp; washer M6 4 

55 450C2055 !JIJflt Plain washer M6 4 

56 450C2056 ~tlJiFJ~I-- Hex bolt M8X35 6 
57 450C2057 ''*li~ Hex nut M8 6 
58 450C2058 ll!.lmlt Plain washer M8 6 
59 450C2059 ~ tlJ -;-';I 1-- Hex nut M8 6 
60 450C2060 ''*If~ Soring washer M8 6 
61 450C2061 !jZJf~ Plain washer M8 6 
62 450C2062 lii-T-~ 1~:,.,~::7 HB) Front table shaft(B) 1 

63 450C2063 ~tlJ~J~I-- Hex bolt M8x20 2 
64 450C2064 ''*li~ Spring washer M8 2 
65 450C2065 ¥1m~ Plain washer M8 2 
66 450C2066 ~tlJ~J~I-- Hex bolt M6X15 1 
67 450C2067 ''*If~ Sorinp; washer M6 1 
68 450C2068 !jZ~~ Plain washer M6 1 
69 450C2069 ~1l:!7\i-tiFJ~I-- Hex holed bolt M6X20 4 
70 450C2070 ''*li~ Spring washer M6 4 
71 450C2071 

72 450C2072 
73 450C2073 ~ tlJ -;-';I 1-- Hex nut M5 1 

74 450C2074 ''*If~ Sorinp; washer M5 1 

75 450C2075 !JZ~1! Plain washer M5 1 

76 45002076 r) .I --:Jr"J ';1:,.,~ Wave washer 2 

77 450C2077 ~tlJ~J~I-- Hex bolt M6x20 4 

78 450C2078 ~tlJ-j-·;.~1-- Hex nut M6 1 
79 450C2079 ''*lilt Spring washer M6 1 

80 45002080 !J!.Jflt Plain washer M6 1 
81 450C2081 1--7-Aij\*'S/ Truss screw M5x 15 2 

From the library of: Superior Sewing Machine & Supply LLC



82 450C2082 jtJ;Ij- ~- Front ,;uard . 1 
83 450C2083 -j-/{Jj\*~ Pan screw M5x20 2 

84 450C2084 1\.1-... m~ Spring washer M5 2 

85 450C2085 :qrmltt Plan washer M5 2 

86 450C2086 ~-'J-A-1·:;7- Switch 1 
87 450C2087 fiJI L~ ?z :,t A -1' •:;7- ( ~) Push button switch(red) 1 

88 450C2088 tiJ3 L~?z:,t A-1' ·:;7- (~J/<) Push button switch(green) 1 
89 450C2089 ~1).::~..-k Volume 1 
90 450C2090 171-T-if --=t Electron thermo 1 

@ ~~ltJ$ 
Driving parts 

j!tf:l11f~ 1\-'/11~ $~~ Parts Name ~~~ 
Ref No. Parts No. Q'ty 

1 
2 450C3002 -=t-?z- :f?Jr:;t-- Motor bracket 1 

3 450C3003 -=t-?1- A:1c;r:;t-- Motor sprocket 2 
4 450C3004 ~ltJA:10'7•:;t-- Driving sprocket 1 

5 450C3005 I!KitJ7':,t~3:,tC -7- Driving tension roller 1 
6 450C3006 7-I.-:,t Chain 1 

7 450C3007 R!Kib'T :,t~3 :,t ~It Driving tension support 1 
8 450C3008 ~ltJA :11) :,tJf Drivng spring 1 
9 450C3009 IIIKI1.J T :,t ~ 3 :,t A.:;-- Driving tension stay 1 

10 450C3010 -j-/{Jj\.:f'...:,/ Pan screw M5X65 4 
11 450C3011 1\ 1lJ 1"'·:; t-- Hex nut M5 4 
12 450C3012 1\.:f'...Ji~ Spring washer M5 4 
13 450C3013 :ql}ilti Plain washer M5 4 
14 450C3014 7'\1l11\f-t~Jf;t-- Hex holed bolt M8X15 4 
15 450C3015 1\.:f"...Jil?i Spring_ washer M8 4 
16 450C3016 :ql~l?i Plain washer M8 4 

17 450C3017 1\ 1lJ 1\ f-t .1.1:;( *:.; Hex holed set screw M6X1 2 
18 450C3018 1\ 1lJ 1\ M .1.1: ;t ;t...:; Hex holed set screw M6XS 4 
19 450C3019 1\ 1lJ 1\J-t ~)!; t-- Hex holed bolt M6X25 1 

20 450C3020 :ql~l?i Plain washer M6 2 
21 450C3021 './I\ f;j' ;(?z )I; Flange metal 2 

22 450C3022 7'\j:lj-j-·:;t-- Hex nut M6 2 
23 450C3023 1\.:f"...Jil?i Spring washer M6 2 

24 450C3024 :qr ;(?z )I; Plain metal 1 
25 450C3025 1\j:lj~)!;t-- Hex bolt M8X25 1 

26 450C3026 :ql~lti Plain washer M8 1 

27 450C3027 '/l\1t;(?zJ!; Flange metal 1 

28 450C3028 7'\j:lj-j-·:;t-- Hex nut M6 1 

29 450C3029 I \.1-... Ji~ Sring washer M6 1 

From the library of: Superior Sewing Machine & Supply LLC



30 450C3030 Ij!~J?r Plain washer M6 1 
31 450C3031 1\iq/\f;t~)~t-- Hex holed bolt M6X15 1 

32 450C3032 1\:ifj/\i-t~J~t-- Hex holed bolt M6X15 1 

33 450C3033 ''*~l?r Sprim:r: washer M6 1 

34 450C3034 :qr~~ Plain washer M6 1 

35 450C3035 1\: iq-:T·yt-- Hex nut M6 1 

36 450C3036 ''*~t! Sprinl": washer M6 1 

37 450C3037 1\:iq-:T·yl-- Hex nut M6 2 
38 450C3038 ''*~~ Spring washer M6 1 
39 450C3039 :!lL~lti Plain washer M6 2 

40 450C3040 II!Kit.J-t-~- Driving motor 1 

41 450C3041 ~"'\? -A..·y~ Gear head 1 
Hex holed bolt half screw 

42 450C3042 1\:ifj 1\1-t~J~t---¥1',:; M6x50 1 

@ f.±t.J$ 
Pressure parts 

J!t±lfi~ J\-'Y1i% $~~ Parts Name ®~ 
Ref No. Parts No. Q'ty 

1 450C4001 ff.:tJ D -5-(8) Pressure roller(B) 1 
2 450C4002 " 7')/1f Bearing 2 
3 450C4003 C~.lt;£~ C-ring 2 
4 450C4004 1.JDf.±D-5-~ Pressure roller shaft 1 
5 450C4005 1.IDT.±v1 \-(B) Pressure roller lever(B) 1 
6 450C4006 1± jJ A. -:ft) /If Pressure spring 2 
7 450C4007 1.JDJ±A.-:f 1J/?~~~7t-- Pressure spring shaft 1 
8 450C4008 <:bxl6Jf~ Clearance adjusting shaft 1 

9 450C4009 <:t.>xl6Jf#i Clearance adjusting plate 1 
10 450C4010 l±:iJI\/~)~ Pressure knob 1 
11 450C4011 ;£~)~ Metal 1 
12 450C4012 "h5- Coller 1 
13 450C4013 ffjJ~ Pressure shaft 1 
14 450C4014 ff:iJrJ;t-.b.A.-T- Pressure worm stay 1 
15 450C4015 ;£~)~ Metal 2 
16 450C4016 '7-;t-.b.:¥-~- Worm gear 1 

17 450C4017 ffjJ;£-~- Pressure meter 1 
18 450C4018 rJ;t-.£..*1'- )~ Worm wheel 1 

Clearance adjusting worm 
19 450C4019 <:t.>xl6Jfr?;t-.b.A.-T- stav 1 

Clearance adjusting worm 

20 450C4020 <:bxl6Jfr7-t- .£..=¥-~- gear 1 

21 450C4021 1\:~1\1-t .It;£;t..~ Hex holed set bolt M4X4 2 
Clearance adjusting worm 

From the library of: Superior Sewing Machine & Supply LLC



22 450C4022 <n3ti6Jv7-t-.L.*1-; wheel 1 
23 450C4023 <;b;t)6Jt;(-?l- Clearance adjusting meter 1 
24 450C4024 <;b3ti6#/\~t: )I.- Clearance adlustin__g_ knob 1 
25 450C4025 

26 450C4026 A~ 1\i-fif{JL-t-- Hex holed bolt M8X20 2 
27 450C4027 ''*~~ Spring washer M8 2 
28 450C4028 :if~lti Plain washer M8 2 
29 450C4029 A~if{JL-1-- Hex bolt M8X30 4 
30 450C4030 :if~ti Plain washer M8 4 
31 450C4031 ''*~l?i Spring washer M8 4 
32 450C4032 A~-t"·.:;H2~i) Hex nut M8 4 
33 450C4033 T~'J'::f'..:.i Pan screw M8X15 2 
34 450C4034 I \.:f' .. Jltf Spring washer M8 2 
35 450C4035 :if~ti Plain washer M8 2 
36 450C4036 A~/\i-t Jt.;C::f'..:.i Hex holed se screw M6X6 2 
37 450C4037 
38 450C4038 
39 450C4039 
40 450C4040 A~ I'\ i-t Jt.;C::f'..:.i Hex holed set screw M6XE 2 
41 450C4041 AfiJ 1\i-t*JL-t-- Hex holed bolt MSX 1 0 1 
42 450C4042 ''*~l?i Spring washer M5 1 
43 450C4043 A~1\i-t7FJL-t-- Hex holed bolt M6X20 1 
44 450C4044 A~ 1\i-tm;t-t-- Hex holed bolt M8X20 1 
45 450C4045 ''*~l?t Spring washer M8 2 ~ 
46 450C4046 :if~:l?t Plain washer M8 2 
47 450C4047 AfiJ/\N .lt.;t::f'..~ Hex holed set screw M6X€ 2 
48 450C4048 A~7FJL-t-- Hex bolt M6X15 2 
49 450C4049 1'\.:f'..~J?i Sprin_g washer M6 2 
50 450C4050 :if~tt Plain washer M6 2 
51 450C4051 AfiJ 1\i-t;F;t- 1-- Hex holed bolt M8X80 1 
52 450C4052 :tto-5- Roller 1 
53 450C4053 :tto -5-~-v7t-- Roller shaft 1 
54 450C4054 ~7 1J~~f Bearing 2 
55 450C4055 c~~Lit;Cf~ C-rinJ?: 2 
56 450C4056 <n3ti6JtmA~·J~? Clearance adjusting spring 1 

@ li~J.)HJt:- ?l-$ 
Electric equipment and heater parts 

J!I:IHi{5- 1\-'Yfi~ $~~ Parts Name ~~~ 
Ref No. Parts No. Q'ty 

1 450C5001 ~;mt.:J..= ·.:; 1-- Power su~ unit 1 
2 450C5002 
3 450C5003 

From the library of: Superior Sewing Machine & Supply LLC



4 450C5004 

5 450C5005 ~J~J t::"/ Spilt pin 2 
6 450C5006 1:-51-t::"/ Heater Pin 2 
7 450C5007 1:-5I-~ lt(A) Heater bracket (A) 2 
8 450C5008 1: -5z-11!3;t Heater stopper 2 
9 450C5009 1:-51- Heater 2 
10 450C5010 1:-51 -~lfJli;J1mWJ-A =r- Heater plate support stay 4 

11 450C5011 1\~*JL,f-- Hex bolt 2 
12 450C5012 [J •:;?j-·:;1-- Rock nut 2 
13 450C5013 1:-51-~lt(B) Heater bracket (B) 2 
14 450C5014 1:-51-fi Heater plate 2 
15 450C5015 ~~*'X Wirin~ panel 1 

16 450C5016 1--7/.A Transformer 1 

17 450C5017 1)1...--PCB Relay 1 

18 450C5018 
19 450C5019 
20 450C5020 

21 
:::J/7/-f:t-

22 450C5022 <ttfrfiiE ~-11-m) Condenser 2 
23 450C5023 1) !...-- Relay 1 
24 450C5024 ~iftFf~ Terminal frame 1 
25 450C5025 .At:" -t::::J~t--0 -7- Speed controller 1 
26 450C5026 SSR SSR 2 

27 450C5027 
28 45005028 ~~*'i:t.u\- Wiring panel cover 1 

:::J~-7~-f:t-
29 450C5029 <~11J-t-5z-m) Condenser 1 
30 450C5030 
31 450C5031 

32 45005032 1\1lJ*JL,f-- Hex bolt M6X 15 8 
33 45005033 ''*~l?i Spring washer M6 8 
34 45005034 ~~lti Plain washer M6 8 
35 450C5035 

36 450C5036 
37 450C5037 

38 450C5038 -j-X:Jj\;t..'S/ Pan screw M4X1 0 4 
39 450C5039 ''*~lti Spring washer M4 4 
40 450C5040 ~~~ Plain washer M4 4 

41 450C5041 -j-X:Jj\;t..'S/ Pan screw M3X8 6 

42 450C5042 ''*~lt Sprin~ washer M3 6 

43 450C5043 ~~~ Plain washer M3 6 

44 450C5044 ltli~~ Adiabatic plate 1 
45 450C5045 1?~-f:t- Sensor 1 

From the library of: Superior Sewing Machine & Supply LLC



46 
47 
48 
49 
50 
51 
52 
53 

jitfj3{;} 
Ref No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

450C5046 
450C5047 
450C5048 
450C5049 
450C5050 
450C5051 
450C5052 
450C5053 

S.S.R 7'./:f·-if-:/7-:f'J S.S.R. Lump sur11;e absorbe 

1\~1\1-tiRJ~~ Hex holed bolt M5X15 

''*~~ Spring_ washer M5 
::"L/ -:h -Jf:ll i-t .A-T- Breaker fixin11: stay 
:1 t...- -:h -Jf:ll i-t .A-T- Breaker 
13 111~ .lt:ft-t Auto stopping thermo 

51/l~~-if--t: thermo 

® -"J~t--IM!i~&lt/\7? 1J --j--$ 
Belt and cleaner parts 

~~-'./*~ ~~~~ Parts Name 
Parts No. 
450C6001 ""F -mlJ ~~lfJ[J -7- Lower driving roller 
450C6002 ..t. -mlJ~ltl [J -7- Upper driving roller 
450C6003 ?•J-7--~ Cleaner bar 
450C6004 .M!:CJ-7- Roller 
450C6005 7:_..,~3:_..,~~7 t-- Tension shaft 
450C6006 .M!:CJ -7-~"V7t-- Roller shaft 
450C6007 A.. r•J :.,.,IJ Bearing 
450C6008 A.. 71) :_..,lj' Bearing 
450C6009 C~L!t;£~ C-ring 
450C6010 I\;(' .. ~~ Spring washer M5 
450C6011 A._J~t--1*~.A7- Belt security stay 
450C6012 IV7.A7-(""f) Blade stay (lower) 
450C6013 I\7".A7-(_t) Blade stay (Upper) 
450C6014 7:_..,~3:_.., A :11) ':/I:J Tens ion spring 
450C6015 ?•J -7--.A:J•J':/I:J Cleaner spring 
450C6016 
450C6017 -
450C6018 ~7-·;;t-- Cap nut M5 
450C6019 I \7" ll:.;£.A7- Blade stopper stay 
450C6020 I \ 7" lf~ 1-.f -E3' Blade fixing plate 
450C6021 
450C6022 .A 7'•) ':/ lj .Lt;£ ;('.. :/ Spring stopper screw 
450C6023 ..t. A..)~ t-- Upper belt 
450C6024 ""FA..)~ t-- Lower belt 
450C6025 j-A.. Ij\;f' .. :/ Pan screw M5X 1 0 
450C6026 1\;f .. ~~ Spring washer M5 
450C6027 i\~ 1\1-.tiRJ~t-- Hex holed bolt M5 
450C6028 i\~7-·;;t-- Hex nut M6 
450C6029 3¥~~ Plain washer M6 
450C6030 1\.::f' .. ~~ Spring washer M6 

1 
2 
2 
1 
1 
1 
2 

@~ 
Q'ty 

1 
1 
2 
6 
2 
4 
4 

16 
20 
2 
1 
1 
1 
4 
2 

2 
4 
2 

4 
1 
1 
4 
4 
4 
8 
4 
2 

From the library of: Superior Sewing Machine & Supply LLC



31 450C6031 ..t {ijljJ \?- Upper blade 1 
32 450C6032 ""fi~ljJ \?- Lower blade 1 

Hex holed bolt half screw 
33 450C6033 A1lJ 1\ 1-1"~ )~ t--**:; M8X50 2 
34 450C6034 111 Cloth 2 
35 450C6035 :qrm~ Plain washer MB 2 
36 450C6036 A~ U-t-,;;t-- Hex U-nut MB 2 
37 450C6037 .IID.;t- ',, 

'~ Flush screw M8X25 1 
38 450C6038 j-/'{Jj\*:; Pan screw M5X15 4 
39 450C6039 ''*m~ 

-

Spring washer M5 4 
40 450C6040 ¥m~ Plain washer M5 4 
41 450C6041 
42 450C6042 
43 450C6043 
44 450C6044 ' 
45 450C6045 
46 450C6046 j-/'{Jj\*:; Pan screw M5X 1 0 2 
47 450C6047 I \;f .. Jm~ Spring washer M5 2 
48 450C6048 J¥m~ Plain washer M5 2 
49 450C6049 j-/'{Jj\*:; Pan screw M5X20 2 
50 450C6050 I \"TA. :11) ":./lj Blade spring 4 
51 450C6051 A 1lJ 1-'/ t-- Hex nut M5 8 
52 450C6052 A1li1\1-t J.t.;(*~ Hex holed set screw IV 8 
53 450C6053 1\frjy-;~- Blade collar 4 
54 450C6054 A 1lJ T'/ t-- Hex nut M5 2 
55 450C6055 1\*lm~ Spring washer M5 2 
56 450C6056 J±t.Jr:J-?-"h?- Pressure roller collar 1 
57 450C6057 '/I \ 1-t ;( ~) ~ Flange metal 2 
58 450C6058 3¥Jm~ Plain washer MB 2 
59 450C6059 A1lJ ~)~ t-- Hex bolt M10X15 1 
60 450C6060 ''*lm~ Spring washer M 1 0 1 
61 450C6061 3¥Jm~ Plain washer M10 1 
62 450C6062 A1lJ 1\1-t*J~ t-- Hex holed bolt M8X20 2 
63 450C6063 ,,.:t .. m~ Spring washer MB 2 
64 450C6064 :qrm~ - Plain washer MB 2 
65 450C6065 i'\jlj *)~ t-- Hex bolt M8X20 2 
66 450C6066 1\*~~ Spring washer MB 2 
67 450C6067 J¥m~ Plain washer MB 2 
68 450C6068 A 1lJ u 1" '/ t-- Hex U-nut MB 2 
69 450C6069 i'\ 1lJ 1" '/ t-- Hex nut M8 2 
70 450C6070 1\;f .. ~~ Spring washer MB 2 
71 450C6071 :qrm~ Plain washer MB 2 
72 450C6072 i'\jlj ~ )~ t-- Hex bolt M8X50 1 
73 450C6073 A1lJ 1\1-t~J~ t-- Hex holed bolt M6X30 1 

From the library of: Superior Sewing Machine & Supply LLC



46 

47 

48 

49 

50 
51 

52 
53 

~:±I·~ 
Ref No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

450C5046 

450C5047 

450C5048 

450C5049 
450C5050 

450C5051 

450C5052 

450C5053 

S.S.R ?'./~·-+t-~7-:f'J S.S.R. Lump surJ?:e absorbe 

/\~1\{-;f;RJ~I-- Hex holed bolt M5X15 
J\;:j'-.fil'fi Sprin£ washer M5 

:1 v- t.J -Jf:ll {-;f .A:T- - Breaker fixin£ stay 

-:J v- t.J -Jf:ll {-;f 7-7-- Breaker 

§lt.Jf.$.11:.-+t--t Auto stopping thermo 

5lffi.Ji~~-+t --t thermo 

® ~J~H~I~.:&tt,v7?•J--T-~ 
Belt and cleaner parts 

1\-'./11~ !B~~ 
-

Parts Name 
Parts No. 
450C6001 1' ~IJ ~~l1J [J -?- Lower driving roller 
450C6002 ..t ~~J~ltJ[J -?- Upper driving roller 
450C6003 ?•J--j--~ Cleaner bar 
450C6004 ]:f[tJ -?- Roller 
450C6005 T/~3/~~-:JJ-. Tens ion shaft 
450C6006 ]:f[[J -?-~~7" Roller shaft 
450C6007 /{J?l)~lj Bearing 
450C6008 /{J? l)~lj' Bearing 
450C6009 C~.iJ:;£~ C-ring 
450C6010 1\;t .. ~~ Spring washer M5 
450C6011 /{)~"1¥~A.T- Belt security stay 
450C6012 1\?"A.T-(1') Blade stay (lower) 
450C6013 1\?"A.T-(_t) Blade stay (Upper) 
450C6014 T/~3/A-:11)/Ij Tension spring 
450C6015 ?•J - -;--A. 7•):.,_,1j Cleaner spring 
450C6016 
450C6017 
450C6018 ~-j-·y" Cap nut M5 
450C6019 I\?" .iJ:;(A.T- Blade stopper stay 
450C6020 I \ 7lf~ 1-:f" .g. Blade fixing plate 
450C6021 
450C6022 A.:t•J~'i .iJ:;(;f..:/ Spring stopper screw 
450C6023 _t/{)~" Upper belt 
450C6024 1' /{)~" Lower belt 
450C6025 -j-/{Jj\;f..:/ Pan screw M5X 1 0 
450C6026 I \ ;t .. ~ 1fi Spring washer M5 
450C6027 1\ ~ 1\ 1-t if{ J ~" Hex holed bolt M5 
450C6028 1\~-j-·y " Hex nut M6 
450C6029 Sf~~ Plain washer M6 
450C6030 I \ ;t .. ~ 1fi Spring washer M6 

1 
2 

2 
1 

1 

1 
2 

~~ 
Q'ty 

1 
1 
2 
6 
2 
4 
4 
16 
20 
2 
1 
1 
1 
4 
2 

2 
4 
2 

4 
1 
1 
4 
4 
4 
8 
4 
2 

From the library of: Superior Sewing Machine & Supply LLC



74 450C6074 J\;t..Ji:#i Spring washer M6 1 
75 450C6075 IJI/i:#r Plain washer M6 1 
76 450C6076 IJI/i~ Plain washer M6 1 
77 450C6077 '"*fi~ Spring washer M6 1 
78 450C6078 A 1lrr ·;; t-- Hex nut M6 1 
79 450C6079 A 1Irr·:.~ t-- Hex nut M5 2 

(J) @Jfii' ,,..~n 
Rotary strip-off device 

Jit±Hi% 1~-'./ti% ~~~ Parts Name i;~ 
Ref No. Parts No. Q'ty 

1 45007001 l' fftlj @] lii fill Lower rotary shaft 2 
2 45007002 _t -{RI]I\? 1) tfi Rotary strip-off blade plat 8 
3 45007003 I @lfiifdJJi;t.. ~-{Rij Rotary shaft scerw side 4 

4 45007004 @] fii fdl.lt )C {ijiJ Rotary shaft stopper side 4 
5 45007005 75J:/7'CJ•y? Flange block 4 
6 45007006 @Jfiil \?1JA7-(..t) Rotary strip-off stay (Upp, 1 
7 45007007 @Jfiil \?1JA7"-("'f) Rotary strip-off stay (Low 1 
8 45007008 @Jfiil \?1JJUlfgAT- Rotary strip-off fixing stay 4 
9 45007009 =r:r..-/ Chain 1 

10 45007010 @]fiil \? 1)-TJ:..-3/ A ::to Rotary strip-off tension s,:: 1 
11 45007011 I @] fii 1 v7 A :1 CJ Jr:,~ ~ Rotary blade sprocket 2 
12 45007012 @]fiil \? 1JI@It.JA::fCJ7'./~ Rotary strip-off driving spr 1 
13 45007013 ~-~it.JI \?IJ7J5-(A) Driving strip-off collar(A) 1 
14 45007014 ljgii.JJ \?1J7J5- (8 ) Driving strip-off collar(B) 1 
15 45007015 ''?')7-/:..-3/AT- Strip-off tension sta~ 1 
16 45007016 .!¥)£~)!.- Plain metal 1 
17 45007017 I \7A::f1J/? .. Blade spring 1 
18 45007018 './I \fg )£~)!.- Flange metal 2 
19 45007019 A~/\i-t~JL-~ Hex holed bolt M5X15 8 

20 45007020 ''*.m~ Spring washer M5 8 
21 45007021 7-X-Jj\*:; Pan screw M5X 1 0 4 
22 45007022 ''*.m~ Spring washer M5 4 
23 45007023 A~/\i-t lt)C-*~ Hex holed set screw M5X5 4 

24 45007024 A~/\f-t~JL-~ :f.;t..:/ Hex holed bolt half screw 1 
25 45007025 A~/\i-t~JL-~ -¥*:/ Hex holed bolt half screw 1 1 

26 45007026 A~~JL-~ Hex bolt M6X20 1 
27 45007027 ''*.m~ Sprinp; washer M6 1 
28 45007028 A~"T·:,~~ Hex nut M6 1 

29 45007029 '"*.m~ Spring washer M6 1 

30 45007030 A~-:t-·:,~~ Hex nut M6 1 

31 45007031 -j-X.Jj,;t..:/ Pan screw M5X1 0 16 

32 45007032 ''*If~ Spring washer M5 16 

From the library of: Superior Sewing Machine & Supply LLC



33 45007033 ~~lt Plain washer M5 8 
34 45007034 ~~it Plain washer M5 4 

35 45007035 ~~lt Plain washer M6 1 

36 45007036 ~~lt Plain washer M6 1 
37 45007037 './I\ f;j" ;£9 )[., Flange metal 1 

38 45007038 "'f!J"T·.:~ t-- Hex nut M6 1 

39 45007039 I \;j'...}fl1f Sorinp: washer M6 2 
40 45007040 ~~lt Plain washer M6 2 

® !t~=r~lE~ 
Belt warping prevention 

j!tl:l11f~ 1\-'./11~ ~n~:B Parts Name 11~ 
Ref No. Parts No. Q'ty 

Upper belt warping 
1 45008001 ...t1fiiJ!~qT.AT- prevention stay 1 

Belt Warping prevention 
2 45008002 tt~=rUJm?..T- adjustinp: stay 1 
3 45008003 :ti~tl:i~ Right detection plate 1 
4 45008004 :ti~tl:i~ Left detection plate 1 

Belt Warping prevention 
5 45008005 tt ~1"7J 7-(A) coller(A) 2 

Belt Warping prevention 
6 45008006 !t~1"t.J5- (B) coller(B) 2 
7 45008007 ~~lt Plain washer M4 4 
8 45008008 j-~Jj\;t..:; Pan screw M4X8 2 
9 45008009 :qr~lt Plain washer M4 4 
10 45008010 "'jq-j-·yt-- Hex nut M4 2 
11 45008011 1\;j'...J.il?i Spring washer M4 2 
12 45008012 ~~lt Plain washer M4 2 
13 45008013 ~ll:MJm.AT- Stop aQjustinp: stay 1 
14 45008014 j-~Jj\;t .. :; Pan screw M4X15 2 
15 45008015 ~7')'./lj Bearinp: 4 

Belt Warping prevention 
16 45008016 tt ~Tiff iE ~ ~-\"' 7 t-- roller shaft 2 

Self Warping prevention 
17 45008017 !t~T~iED-7-:W:It roller stay 2 
18 45008018 "'jq 1\f;f~JL,+ Hex holed bolt M6X35 2 
19 45008019 "'jqUj-•yt-- Hex U-nut M6 2 
20 45008020 ~D-5- roller 2 
21 45008021 ~71)'./ 1f Bearing 4 
22 45008022 C~lf:;(fjft 0-ring 12 
23 45008023 

From the library of: Superior Sewing Machine & Supply LLC



24 450C8024 1) ~·;~I--.A -1 ·;~7- Limit switch I 6 

1' {QIJ iE ~1" I) ~'/I--A -1 '/T Lower belt warping prevenron 
25 450C8025 .A-T-~ limit st~R 1 

1' {QIJ iE ~1" I) ~'/I--A -1 '/ =r Lower belt warping prevention 

26 450C8026 A."T-ti. limit stay L 1 
27 450C8027 1)~·;~1--A.-{·;~=f-~1-t .A 7-- Limit switch fixing stqy 4 

28 450C8028 ..t ffliJ 1) ~ ·;~ 1---.A 7-- Upper limit stay 1 

29 450C8029 1) ~ ·;~ 1--.A -1 ·;~7- Limit switch 1 
30 450C8030 1) ~ ·;~ 1-- .A -1 ·;~ =f-lf~ 1;j .A 7-- Limit switch fixinJ?: stay 3 
31 450C8031 7--"'lj\;:f'..:/ Pan screw M3X10 6 
32 450C8032 1\;:f'..Jiltf Spring washer M3 6 
33 450C8033 ~~lti Plain washer M3 6 
34 450C8034 
35 450C8035 -j-""' I j \ ;:f' .. :/ Pan screw M5X10 2 
36 450C8036 1\;:f'..Jilti Spring washer M5 2 
37 450C8037 ~~~lti Plain washer M5 2 
38 450C8038 7--"'lj\;:f'..:/ Pan screw M3X20 8 
39 450C8039 1\;:f'..Jilti Spring washer M3 8 
40 450C8040 
41 450C8041 7--"'lj\;:f'..:; Pan screw M3X10 8 
42 450C8042 1\;:f'..Jilfi Spring washer M3 8 
43 450C8043 ~~l?i Plain washer M3 8 
44 450C8044 
45 450C8045 -r-"' I j \ ;:f' .. :/ Pan screw M4X45 8 
46 450C8046 I \;?-.Jil?f SprinJ?: washer M4 8 
47 450C8047 ~~l?i Plain washer M4 8 
48 450C8048 ~1lrr·;~t-- Hex nut M4 8 

49 450C8049 ~~1\1-t~J~I-- Hex holed bolt M6X15 8 
50 450C8050 1\;:f'..Jmlti Sprimg washer M6 8 
51 450C8051 ~~lti Plain washer M6 8 
52 450C8052 
53 450C8053 
54 450C8054 

55 450C8055 

56 450C8056 

57 450C8057 

58 450C8058 7--"'lj\;:f'..:/ Pan screw M3X20 8 
59 450C8059 1\;t-.Jilti Spring washer M3 8 
60 450C8060 ~~~ Plain washer M3 8 
61 450C8061 7-"'Jj\;:f'..:/ Pan screw M4X20 1 

62 450C8062 1\;:f'..]il?i Spring washer M4 1 

63 450C8063 ~~lti Plain washer M4 1 
64 450C8064 7--"'lj\;:f'..:/ Pan screw M4X1 0 2 
65 450C8065 1\;:f'..J!~ Spring washer M4 2 

From the library of: Superior Sewing Machine & Supply LLC



66 450C8066 lJL~ii Plain washer M4 2 
67 450C8067 

68 450C8068 

69 450C8069 
70 450C8070 
71 450C8071 

72 450C8072 

73 450C8073 
74 450C8074 tt.fr7v-k Belt warpingru-evention fr 2 
75 450C8075 T"''l'*:; Pan screw M4X1 0 4 
76 450C8076 1\.t .. ~~ Spring washer M4 4 
77 450C8077 1:-~- Motor 2 

78 450C8078 * ,. '/ Screw M4X45 4 
Belt warping prevention 

79 450C8079 tt~T 1J~·:;t--.A1'·:;7-.A7-- limit stay 4 
80 450C8080 ')~·.:;t--.A-{ •:;7- Limit switch 4 
81 450C8081 t't.~T"hk Belt warping prevention ca 2 

82 450C8082 /\~ 1\1-t .ll:.;£;:j'..:; Hex holed set screw M5X1 4 

From the library of: Superior Sewing Machine & Supply LLC



HASHIMA 

HASHIMA COMPACT PRESS 

HP-450C/CS 

INSTRUCTION MANUAL 

HASHIMA CO.,LTD 

From the library of: Superior Sewing Machine & Supply LLC



SPECIFICATIONS 

.• 

MODEL HP-450C/CS 

POWER SUPPLY 1P-220V 

RATED OUTPUT HEATER 4 . 5KW 

MOTOR 40W 

TEMPERATURE A(MAX) 200°C 

PRESSURE (MAX) 1. SKG/cm 

BELT SPEED 8. 7m/min. 

HEATING TIME 5 - 20 sec. 

FUSING WIDTH 450mm 

DEMENTIONS w 1660mm 

D 880mm 

H 490mm 

WEIGHT 152kg 

From the library of: Superior Sewing Machine & Supply LLC



Attention to be paid at the time of installation 

1. Install this machine, which weights 152kg, m regard to the 450C/CS 

respectively, on the robust foundation horizontally. 

2. Don't install this machine near the object easy to burn, as it generates high 

temperature when it has been put into use. Exclude, in addition, dusts and 

others stuck onto this machine periodically. 

3. Connect the machine to an exclusive power source corresponding with the 

ratio consumption power by referring to the specifications. 

4. Don't fail to the ground .By the way ,it has no relations to the rotary d:ll·ection 

of the belt. 

5. In the case where you change the power source plug or lengthen construction 

shop near by. 
6. When the machine has been brought in or when it has been transferred, don't 

fail to remove the main unit's cover, before ensuring that the upper and lower 
belt warping prevention limit switches place correctly the belt between them 

from both sides. (Refer to next page.) 

Attention to be paid at the time of using 

1. Don't fail to read the User's Manual prior to the usage. 

2. Don't fail to remove the main unit's cover and ensure that the upper and lower 

warp prevention limit switches place correctly the belt between them from 
both sides, before connecting the power source. (Refer to next page.) 

3. Wipe off dusts using a dry floor mat, before inserting the material. 

4. Pay sufficient attention not to make contact with the belt and the upper cover 

whose temperature rises high nor mount things on them. 

5. Don't absolutely put your hands on to the roller inside the machine beyond the 

necessity at the time you insert the material for fear that they might be 
caught in. 

6. Don't put any things to the main unit of the press except the materials to be 

inserted. 

7. Disconnect the power source breaker immediately and insert the manual 

handle (an accessory) to the emergency screw, then, turn it to the arrow 

marked direction in order to remove the unusual things before the operation, 

if they have been inserted. 

8. When the material, has twined rounded the strip off device at the exit of the 

material, don't fail to disconnect the power source breaker, before removing it. 

From the library of: Superior Sewing Machine & Supply LLC



9. Don't fail to pull the power source plug off when you inspect the inside. 

10. This machine is an exclusive use for fusing and folding the clothes. Don't put it 

to use for other purposes, otherwise resulting in troubles. 
11. After the operation ensure that the machine has stopped completely, before 

disconnecting the power source breaker without fail. 

From the library of: Superior Sewing Machine & Supply LLC



Manual 
handle 
~ 
Pressre 
dial-meter 

Emergency screw 
Set screw(moire-Roller) 

Hexagonal screw for moire prevention 
Main unit cover 

Warping prevention limit swicth 

Holding's pick 

Pressure adjusting 
knob 

Warping preventon 
1 imi ~ switches 

Front table stay 

Harplng prevention limit switch 

0 ~-x-----~P 

Upper belt or Lower belt 

From the library of: Superior Sewing Machine & Supply LLC



Procedure of usage 

1. Set the power source to 'ON'.(Ensure the 'off' condition of the timer switch.) 

2. Press the start button. The lamp will light up and the machine will start 

moving. 

3. Set pressure to the designated by using the pressure adjust knob. 

4. Set the fusing time by using the speed controller .Use it within the limit 

between 5 and 20 seconds for the warp prevention. 
5. Set the setting temperature by using the thermostat .It takes about 15 

minutes before you'll get the usable thermo-lamp will start blinking. 

6. Here, you are able to start the operation. 

Stop bullon 

Th~rmoSTdT Speed knob 

At the time the operation is over. 

1. Set the pressure to O(zero). 

2. Set the timer switch to 'ON'. The machine stop automatically and the 

surface temperature of the belt is below 100 degrees. 

3. When the machine has stopped , set the power source breaker to 'OFF'. 

The holding's adjustment 
In the case where you want to strengthen the holding at the injecting entrance 

of the machine when you've put the inside belt scale, pocket folding and others to 

use, turn the holding's handle to the right. Set the holding's adjustment to 

O(zero),when you try to fuse the interlining. 

From the library of: Superior Sewing Machine & Supply LLC



scale 

How to prevent and adjust roller moire (puckering) 

In the case where roller moire has taken place on the fused material, fuse it by 

lowering heat and pressure as low as possible. Even when the prevention is 
impossible in spite of the efforts, adjustments to be shown below will be 
necessary. 

1. Remove the main unit's cover. 
2. Remove the rear cover. 

3. You'll find a screw for securing the moire adjust roller on the side of the 
machine . And you will find an other when you open the rear cover of the 

machine loosen both of the stop screws and rise right and left equally. 

4. The moire is hard to appear when you bring up the roller. 

5. Tighten both of the stop screws. 

0 

Set screw 

How to move the machine by band at the emergency 

Press the stop switch in order to stop the machine before setting the pressure to 0 

(zero), when you've put other things to the belt's injecting entrance by mistake. 

Put the T-typed wrench (an accessory) on to the screw for emergency on the side of 

the main unit and turn it to the arrow marked direction, before you will unload 

the finished material In the case where a hard thing has been put in the machine, 

ensure the safety before resuming the operation for fear that the teflon belt and 

rubber parts of the pressure roller might be damaged. And in the case of an 

From the library of: Superior Sewing Machine & Supply LLC



electric failure, put the T-typed wrench (an accessory ) on to the screw for 

emergency use on the side of the main unit and turn it to the arrow marked 

direction. before you'll unload the finished material 

T-typed wrench 

____ T 

Emergency screw 

Daily maintenance <<Pay attention to fear such accidents as burn and caught 
-in.>> 

Cleaning belts 

Clean the belt while it is hot. Use the Hashima New Ace or the New Clean Sp ray 
to clean the belt. In the case where you put the latter to use. pay attention not to 

spray such electric parts as the warp prevention limit switch and others, resulting 

in troubles. Moreover, don't use the powders New Cleaning except when dirt is 
remarkable. Wipe with sure the powders which have a character to be hardened 

when it is cool. Apply the Hashima New Ace onto the belt for the prevention of 
dirts. 

Cleaning the cleaner 

The cleaner is provided at the rear part of the machine. At the start of the 

cleaning, don't fail to pay attention so that the clean surface could make contact 

with to belt. And observe it about twice a day to change the dirty surface if 

necessary. The cleaner is to be removed when you push it to the manipulation 

panel's side. When you wind a new cloth. make it coincide with the rotary 

direction of the belt and, then , wind it ,not being caught in. 

From the library of: Superior Sewing Machine & Supply LLC



Cleaning the brush scraper.(C) 

The brush, too, is provided at the rear part of the main unit of the machine. Raise the scraper 

three or four times a day in order to clean. 

Cleaning the rotary strip off blade (CS) 

Pick the blade, using a piece of the cloth and move it left to right and right to left 

in order to take the fusing resin resin and others away. Here. if the blade remains 

lying ,raise it before cleaning it. 

B.ruGh for the · 
f o•1 t be It lawar be I t d nl'lu 

Pay ~ ttentio~ 10th~ 
~~' ot wl n S ~g tl o•he~ 

.., attllllt ion .to 
th.G w.ay !lf wi a in~ 

c: !othee. 

lAw or bo I t ~ laane •• 
'Pay .atta-nt IOfl to I he ·_,y 
or wi ni ng ~ lot hl~ 

ATIENTION TO BE PAID MAINTANANCE OF FUSING MACHINE 

Put·off electric sources, fill "grease" inside rollers every two weeks 

You should use HASHIMA genuine grease and never use grease which contains 

MOLYBDENUM (LACK OF THIS GIVES DAMAGES TO BEARINGS) 

1. TAKE OUT MAIN COVER A. 

2. FULL GREASE INTO THE PLACE OF ARROW MARI{S. 

From the library of: Superior Sewing Machine & Supply LLC



I' I 

)> 
-a 
r 
l> 

:n n 
m rn 
)> c.n 
::D 
I 

(f) 
1--l 

t:J m 
< 
1--l 
rn 
.:£ 

From the library of: Superior Sewing Machine & Supply LLC



J: ~Jv 1--5C~J5 #i 
HOW TO EXCHANGE UPPER BELT 

~~~P.~ 

Refer next page 

Take off connector 

:::J .:.f.. 1 !1- ~?1-'t Take oil' coonector 

0 0 0 

7 v-A;t.-"-1t"­
Frame spacer 

From the library of: Superior Sewing Machine & Supply LLC



Disconnect the power source from its origin and set the pressure -1, and pulhn adjuster set to 

0. 
2. *-f*;IJJ'\- (A) ~~!> .. Ufl:~ 1..- l: < t!_~ v)o *f*;IJ J\- (;~.:t:-JldftU) O).:t:-:/~~ 1..-, ili< ~:i'R 

< tJ', J\.:t:-Jv1JitJO)~~ :J .:f7 ?'-tJ' 6~ 1..-¥-HFif- '/7 A~~ t) ~ 1..- l: < t!_~ v)o 

Take off main cover W. Take off screw of main cover (panel side) and put it near the machine or 

take off connector of panel side and control box. 

3. ..t{HIJ!£rr 1) ~ '/ 1-- A 7-~~ 1..- -r: < t!_~ v)o ~ 6 ~:=f.:f ~ 2 *C:tilf5) 

Take off belt warping prevention limit switch stay. 2 pan screw. (yellow marks) 

4. ~~~~~Vr<t!_~v)o ~;~:T-*-~2*, 1\~if-Jvl-- l*C:tilf5) 

Take off the adiabatic cover. 2 Pan screw, 1 Hex bolt (yellow marks) 

5. 7 1) --j--t$(1:)~~ 1..- -r < t!_~ 1,) 

Take the cleaner bar(upper) off. 

6. 7/:/3 /.A 71J /:?'(..t)~b:;t)91- 1..- l: < t!_~ v)o 

Take the tension spring (upper) off of both side. 

7. 7/:/3 / D-7-(J:)~~ 1..- l: < fl_~ v)o 

Take the tension roller (upper) off. 

8. J\?"A7-(..t)~9}t.--r:<t2'~v)o /\fo':lif-Jv}-2:1js:(~f5) 

Tal{e the blade stay (upper) off. Hex. Bolt 2(yellow mark) 
From the library of: Superior Sewing Machine & Supply LLC



9. J:7v-bO)?i-{RIJ:a:5~t.-, ~Jv~:a:j~~}·cr~~~. 

l:~Jv ~ :a:~~-t ~:!$'€!, 7 v-~.A~-"!T-:a:?t t.-t.:J57.1~~q.H~~~-e~ *"t· 
t.:tit.-.:t0)1j'€J, M7-:1Jv, tF~7-:1Jv, :nftijjj7 v-~, ""Jv ~i*!I.A7-, 

ii:fWJ:nft5!i.A 7-:a:;;. v·c < ti~ ~~. <?t ~.-/J~~r ~Jv r- ~~J5~~$ft~) 
Take off a belt from upper frame. 

When change upper belt, it is easier by taking off frame spacer. 

In this case, take off front table, working table, sub· table, belt protection stay and 

Left n·ame support stay. (Refer how to change lower belt) 

Reassemble in the reverse order. 

From the library of: Superior Sewing Machine & Supply LLC



li1Rt &tru 
Right side Left side 

tt:fim 
For bslt w:u·pin(l prevemJo.g 

lt!T?.!.ttn1 L !J Ll.:1l'~71t.Q*· 

.I'{JJ.. ~ ;1I p -7 -Q) cp b I:~ ·~li1 ~ 

~f&L =t""f~~~o 

J:fll'~ ff !) ; ':1 ";:r; 7 -1'1 

L Q t..i.:. .g.it·\lfi ry {ot~t-rl:-5 ~ \. 

~~ t. -t O')B~ t:.M{Pllt.'e~'i n• ~ ~ ~ J. 
;~.-1-l'il:~-r. ttfTRm~ ,.·-0')!/cf.l' 

$W~t~~~£009~~~~~~ 

}...~1. "'( "'F '! I, '\. 

T<J be aet edi.abatic plate on m.o.rkf!r. 

Chock wMth~r t.h~ belt ie set on the 

middle of thC! roller or u.ot. 

To be set upper belt warping pre\·ention 

prcvoution litt1ll stey on marker. 

&It warping preventio11limi1 tit&.)' 

li hould b~ set bet ween J'i~ht wde· li.mit 

switch and le:fti. stdc liodL switcb. 

From the library of: Superior Sewing Machine & Supply LLC



r .1'\ Jv r- ?X': #!75 1ti 
How to change lower belt. 

D o o o 

·~J{·ll!ll 

.Refer next pJge 

From the library of: Superior Sewing Machine & Supply LLC



1. -~:1v-.7J-~17.)tJ, ff:1J~m::>~Jj."""rJ.f1J~- u: v·r< ti~v)o 
3C < b;.t)6Jj.~m~ 0 1:: L. -c < ti~ v)o 

Disconnect the power source from its origin and set the pressure to ·1 by the 

pressure adjusting knob. Set the holding's adjustment to 0. 

2. 1'F~7-:1 Jv~7'1- J.., """( < tic! v)o 

Take the front table off. 

3. {f:~7- :1 Jvtlfi!VJ 7 v-b. ~7'1- J.., """C < tic! lt)o 

Take the front table stay off. 

4. -"'JvH*!I.A7-~?'!-L,-r<tic!1t)o c!6=f;f.y 2* (~{5) 

Take the belt protection stay off. Pan screw 2 (yellow mark) 

5. "!T-1t-:7-:1Jv~7'1-V"C<ti~v)o t-::~-J--:;1-- 17 (~iS) 

Take the side table off. Hex. Nut 1 (yellow mark) 

6. ft{f{IJ7v-Atlfi5i.A7-~ri-t.,-r<ti~lt)o Rf~pf-Jvr 2* (~iS) 

Take the left frame support stay off. Hex. bolt 2 (yellow mark) 

Take the left lower belt warping prevention limit stay off. Pan screw 2 (yellow mark) 

8. JX1J ;~. -~ -O){ftfR~~rug t., TtJH?ri- t., -r < t.:~ lt)o R~~Jv r- 1 * 
Take the pressUI·e meter off. Hex. bolt 1 

9. JX1J~g;:;f~7;.J..,"""C<ti"C!v)o R~J\Ni!ll:atJ;f.y 2* 

Take the pressUI·e adjusting knob off. Hex holed set screw. 2 

From the library of: Superior Sewing Machine & Supply LLC



1 o. ? IJ -;--• CF) ~91- G-r< t~~")· 

Take the cleaner bar (lower) off. 

11. 7/:/3/7-..7 1)/~l Cf) ~li:ti91-G-r<t.:c!tt). 

Take the tension springs (lower) off. 

1 2. 7/:/3 /D-7- Cf) ~91- L-'l< t.:c! 1,)0 

Take the tension roller (lower) off. 

1 3. l\77-..7- Cf) ~91-t...-r<t.:c!v). 

Take the blade stay (lower) off. 

14. 7v-k"A~-"!t-~;,.t...-c<tic!tt). "ftpf-Jvt- 3* (Ji{-€5) 

Take the frame spacer off. Hex. Bolt 3 (yellow mark) 

; 

1 s. ~Jvt-~~7v-LO.H1-1li1J7'J)Glffit..., tJitt)-r<t.:<!tt). ~.1'\Jvt-~~~-t.;;,~.g., 

J:{JIUJJ )\-~51- L-f.:/J7'J~~~;:5t~-c"~ *"to 
Press the belt through the outside of the lower frame in order to pull it out. 

When change lower belt, it is easier by taking off upper cover. 

16. ~Jl:il:lj:~O)~~ift:'~:Y?'l<t.:~J.,). J±t.Jj.-~-0)-{Qfl, li:~{JIIJftfil)~'./ J--7-..7-

0)fft11t-@jit ~r.t:t l.,.'"( < t.:c! J.,). 
Reassemble in the reverse order. Give attention to set the position of the pressure 

Meter and left lower belt prevention limit stay. 

From the library of: Superior Sewing Machine & Supply LLC




